
 
 

  ANNUAL WATER REPORT | City of Parksville

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

  

 

 

 

 

 

  

  

 

2022

 

City of Parksville
Operations 

1116 Herring Gull Way 

Phone: 250 248-5412 

 



 
 

  ANNUAL WATER REPORT | City of Parksville

Table of Contents 
INTRODUCTION ............................................................................................... 3 

PARKSVILLE WATER SYSTEM ................................................................................ 3 

Arrowsmith Dam ........................................................................................... 5 

Englishman River Water Service ........................................................................ 6 
[...]
Mechanical and Electrical Equipment .............................................................. 25 

PROGRAMS ................................................................................................... 26 

Cross Connection Control Program .................................................................... 26 

Emergency Response Program ......................................................................... 26 

Watershed Protection Program ........................................................................ 26 

PROJECTS AND IMPROVEMENTS ........................................................................... 28 

2022 Operations Projects and Improvements ........................................................ 28 

2023 Operations Projects and Improvements ........................................................ 28 

FREQUENTLY ASKED QUESTIONS .......................................................................... 30 

Water Pressure ........................................................................................... 30 

Water Leaks ............................................................................................... 31 

Watermain Flushing ...................................................................................... 31 

Water Quality ............................................................................................. 31 

Appendix A – Water Source and Sampling Map ........................................................... i 

Appendix B – Dam Lake Levels ............................................................................. ii 

Appendix C – 2021 Bacteriological Results .............................................................. iii 

Appendix D – 2022 Trihalomethanes (THMs) Results ................................................. viii 

Appendix E – Full Spectrum Report ....................................................................... ix 

Appendix F – Water System Operating Condition ..................................................... xix 

 

 

 

 

  



 
 

  ANNUAL WATER REPORT | City of Parksville

INTRODUCTION 
The Annual Water Report is a summary of the City’s ongoing efforts to achieve excellence 
through continued responsible operation, monitoring, evaluation, and management of its 
water system. The intent is to evaluate the previous year’s progress to help determine how to 
meet current and future needs for water in the community.  

Parksville consistently meets the necessary sustainable delivery of safe, adequate, secure, 
reliable, and aesthetically pleasing potable water. This report provides information on water 
source, water test results, maintenance programs, and improvements to the water system. It 
also helps increase public awareness of water systems and services and enables the 
community to provide educated input on the direction and focus of future initiatives. With 
understanding and support from the community, the City can work towards its objectives of 
enhanced water quality and operational efficiency.  

The City is regulated by Island Health for its activities as a potable water supplier. The City 
must meet the requirements set out in the BC Drinking Water Protection Act and Regulation, 
and Canadian Drinking Water Guidelines to maintain its operating permit and manage the 
community’s drinking water system. This report has been submitted to Island Health and is 
available on the City of Parksville website.    

 

PARKSVILLE WATER SYSTEM 
The City of Parksville has about 5,000 water connections serving over 13,650 permanent 
residents as well as supplying water to the Regional District of Nanaimo (Nanoose Bay 
Peninsula system). The City has four reservoirs, one at the southeast end near Top Bridge 
Park and three at Springwood Station on the southwest end of the City.   

 

 

 



 
 

  ANNUAL WATER REPORT | City of Parksville

The City operations targets consist of:   

 Carrying out deactivation of micro-organisms through disinfection process  

 Meeting or exceeding the Canadian Drinking Water Quality Guidelines  

 Having a minimum 0.20 mg/L free chlorine and no positive bacteria results in the 
distribution system 

 

The City gets water from the following sources: 

 Arrowsmith Dam through the Englishman River  

 Well fields (Springwood and Railway well fields)  
 

The water from the Englishman River goes through the Englishman River Water Treatment 
Plant, which can produce up to 16 megaliters per day (ML/d) by way of intake screens, sand 
separators, coagulation, fine strainers, primary and secondary ultrafiltration (UF) membranes, 
ultraviolet (UV) disinfection and chlorination. The plant focuses on addressing biological 
contaminants such as bacteria, Cryptosporidium, Giardia, and viruses.  

The water treatment plant meets the 4-3-2-1-0 drinking water objective. Water suppliers are 
required to reach the goal of:   

 4 log inactivation of viruses 

 3 log removal or inactivation of Giardia and Cryptosporidium 

 2 treatment processes for all surface drinking water systems 

 1 NTU of turbidity or less, with a target of 0.1 NTU  

 0 total and fecal coliforms and E.Coli.  

 

Well water is disinfected with liquid chlorine before being pumped to the reservoirs where it 
is mixed with the treated water from the treatment plant. It is then distributed through the 
water distribution system.    

 

0

100000

200000

300000

400000

2022 Monthly System Output (m3)

River Well



 
 

  ANNUAL WATER REPORT | City of Parksville

Arrowsmith Dam 
The City of Parksville, the Regional District of Nanaimo, and the Town of Qualicum Beach are 
partners in the Arrowsmith Water Service (AWS). The concrete gravity dam is located at 
Arrowsmith Lake, about nineteen kilometres (19 km) south of Parksville and commissioned in 
2000. The dam has a capacity of 9,000,000 m3 and is operated and maintained by the City of 
Parksville utilities staff. Water is released to the Englishman River through two pipes, 900 mm 
and 600 mm in diameter. Flow and lake levels are monitored regularly by staff through the 
Supervisory Control and Data Acquisition (SCADA) system.  

Appendix B shows the Arrowsmith Dam Lake levels. Ministry of Forests, and the Arrowsmith 
Water Service (AWS) are updating the provisional operating rule to conserve reservoir storage 
water for critical fisheries rearing periods. A minimum flow is released into the river based on 
this curve between June and October.  

At the end of the summer of 2022 through to the new year, weather conditions were 
abnormal, with Vancouver Island reaching a level of extreme drought. The reservoir level 
declined to lower levels than expected due to the lack of precipitation from the beginning of 
July to December. Water was released into the river starting on July 22, 2022, and staff 
closed the Dam on November 18, 2022.  

 

 

 



 
 

  ANNUAL WATER REPORT | City of Parksville

The lack of rainfall caused the river flows to be below normal levels. 

As shown below, in August, September and October of 2022 the base flow was substantially 
lower than the historical flow. In September, staff contacted the province to review the 
reservoir volume and weather forecast as the drought was affecting regular operations. In 
October, with the reservoir volume was nearing the 25% mark, the province issued an order to 
reduce the dam release rate to prolong the availability of water to maintain the fish habitat. 
At this time, well production increased, and Stage 4 water restriction was put in place.  

 
June July August September October

Historical Base Flow 

(2017-2021) 

2.0 m3/s  

6.0 m3/s 

0.5 m3/s 

2.6 m3/s 

0.2 m3/s 

2.4 m3/s 

0.3 m3/s  

11.0 m3/s 

1.2 m3/s

34.9 m3/s 

2022 Base Flow 4.4 m3/s 

20.6 m3/s 

1.1 m3/s

8.2 m3/s 

0.2 m3/s

1.0 m3/s 

0.1 m3/s  

0.2 m3/s 

0.1 m3/s 

0.2 m3/s 

 

Englishman River Water Service 
The Englishman River Water Service is a joint venture between the City of Parksville and the 
Regional District of Nanaimo, formed to secure a bulk water supply from the Englishman 
River. This regional partnership supplements existing well supply sources owned and operated 
by the City of Parksville and Nanoose Bay Peninsula Water Service Area.  

Englishman River Water Service joint venture agreement (percentages of interest) is provided 
below:  

 City of Parksville 74%   

 Regional District of Nanaimo 26% 

More information is available at this link.  

 

ERWS Intake and Water Treatment Plant 

In 2022, the Englishman River Water Treatment Plant produced 1,859,500 m3 of water, in 
which 1,293,325 m3 was distributed to the City of Parksville while the remaining was supplied 
to the RDN. 

The water treatment plant was designed with a capacity of up to 16 megalitres per day 
(ML/d), which is the equivalent of 32 million 500ml bottles of water, through intake screens, 
sand separators, coagulation, fine strainers, primary and secondary ultrafiltration (UF) 
membranes, ultraviolet (UV) disinfection and chlorination. In 2022, the highest production 
month was August, with 312,690 m3 of the Englishman River water treated, and the highest 
production day was August 9 with 11,790 m3 of river water treated. From January to May, and 



 
 

  ANNUAL WATER REPORT | City of Parksville

October to December, the average daily consumption was roughly 3,500 m3 per day, from 
June to September, the high consumption months, the daily average was roughly 8,000 m3 per 
day. The permit allows the City of Parksville to withdraw 48 ML/d (48,000m3) daily. 

The intake structure has screens to protect fish and other aquatic life from entering the 
intake, and to keep debris from entering the system. The sand separators remove sand and 
heavy suspended solids during high turbidity events (turbidity is the cloudiness/haziness of 
the water).  

A coagulant is added to the raw water, during the rainy season, before it gets to the water 
treatment plant. This allows for sufficient mixing time for particles to clump together for 
ease of removal at the strainers and membranes. Strainers can remove material greater than 
200 microns (0.2mm) in size. The purpose of the strainers is to protect the membranes from 
heavy solids and large particles. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

0

50,000

100,000

150,000

200,000

250,000

300,000

350,000

V
O
LU

M
E 
(M

3
)

2022 WTP Production 



 
 

  ANNUAL WATER REPORT | City of Parksville

Ultrafiltration Membranes 

Ultrafiltration (UF) membranes are used in a pressure driven separation process where 
microporous membranes remove contaminants (bacteria, viruses, Cryptosporidium and 
Giardia) from the water. The process forces water through the UF membranes, leaving 
contaminants behind. Once enough contaminants accumulate on the feed side of the 
membrane, a cleaning process occurs to bring the membrane back to a good working 
pressure. The first stage process recovers approximately 95% of the water. The second stage 
membrane, when in use, can recover up to 99% of the total water.  However, due to 
operational issues, the second stage membrane was not used in 2022.       

Both ultraviolet (UV) and chlorination disinfection processes are used on the finished water. 
Ultraviolet disinfection inactivates Cryptosporidium, Giardia, and viruses. UV light disinfects 
water by altering the DNA or RNA of pathogens and destroys their ability to reproduce. 
Chlorination inactivates viruses. pH adjustment is followed thereafter, from the above steps 
and before it gets pumped into the reservoirs which then goes to the distribution system. The 
water is continually sampled to provide water quality assurance and to meet regulatory 
requirements. 

 



 
 

  ANNUAL WATER REPORT | City of Parksville

Geobags 
The waste water produced from the backwashing of the membranes are treated on site using 
Geotubes. These dewatering cells, along with the addition of a polymer, bind the small 
particles from the waste into larger ones that are filtered out. The solids stay in the bags, the 
water percolates out.  When these bags are full the material will be transported to the 
landfill to be used as cover material.   

 

 

 

 

 

 

 

 

 

 

 



 
 

  ANNUAL WATER REPORT | City of Parksville

Groundwater Wells 
The City's groundwater is pumped from a confined quadra sands aquifer. The wells run 
alongside the railway tracks from Trill Drive to the City's boundary in the southwest. The City 
of Parksville currently has 16 production wells (see Appendix A for well locations). 
Springwood Well #5 will have the meter replaced in 2023, Railway Well #8 will be fixed in 
2023.  

 

 

Well Name Pump Intake (m) 2022 Annual Production (m3)
Springwood Well #1 35.00 3,792 

Springwood Well #3 29.00 33,052 

Springwood Well #5 31.33 Under Service 

Springwood Well #6 31.80 2,618 

Springwood Well #7 22.35 188,125 

Springwood Well #8 23.71 38,992 

Springwood Well #9 Casing Installed Future Development

Springwood Well #10 30.18 55,043 

Springwood Well #11 30.42 78,779 

Railway Well#1 34.50 45,242 

Railway Well#2 33.54 75,817 

Railway Well#3 38.46 31,216 

Railway Well#4 36.00 28,370 

Railway Well#5 36.00 49,076 

Railway Well#6 35.00 78,664 

Railway Well#7 35.00 52,304 

Railway Well #8 35.68 Under Service 

Industrial Well#8 Irrigation Use Only Irrigation Use Only

 

 

 

 

 

Pump Depth and Production Information (updated Jan. 2023) 



 
 

  ANNUAL WATER REPORT | City of Parksville

Provincial Monitoring Wells 
Observation wells #304 and #398 are showing signs of recovery. These wells are in the same 
aquifer as the City of Parksville Springwood and Railway Wells.  

Location of City wells and observation wells are bellow, as well as the snapshot of the 
provincial monitoring wells. 

 

 
 

 

 

Observation 
Well #304 

Observation 
Well #398 

Springwood 
Wells 

Railway
Wells



 
 

  ANNUAL WATER REPORT | City of Parksville

 
 

 

 

 

 

 

 

 

 



 
 

  ANNUAL WATER REPORT | City of Parksville

Water Production 
The following table provides a summary of the ERWS Water Treatment Plant and groundwater 
well production. With the water treatment plant online, the well water production was 
reduced by approximately 40% since 2019 (but overall by ~25%) as more water is pulled from 
the river during the winter, high river flow months.     

    

2022  2021  2020  2019   

 

2,578,157  

  

2,595,015 

  

2,358,518 

  

2,233,643 

 Annual Water 
Consumption (m3) 

 

718,757 

  

666,455 

  

720,158 

  

1,141,067 

 Annual Production: 
Well (m3) 

 

1,859,400 

  

1,925,560 

  

1,638,360 

  

1,092,575 

 
Annual Production: 
Arrowsmith Dam via 
Englishman River (m3) 

 
 



 
 

  ANNUAL WATER REPORT | City of Parksville

Water Distribution System 

Reservoirs 
Treated water from the river and wells is stored in four 
reservoirs. Reservoirs #1, #2 and #4 are located at the 
Springwood Water Complex on Despard Avenue while Reservoir 
#5 is located in the Top Bridge Park.  

The reservoirs at Springwood are concrete structure with two 
being partially below ground and one above ground. The Top 
Bridge Reservoir is a glass fused steel tank. 

A summary of the reservoir storage capacity and status is 
provided in the following table. 

 

 

 

Summary of Reservoir Capacity 
Reservoir No. Location Capacity Type Date 

1 Springwood 616 m3 (135,500 Imp. gal) Concrete 1967 

2 Springwood 2023 m3 (445,000 Imp. gal) Concrete 1968 

4 Springwood 4559 m3 (1,000,000 Imp. gal) Concrete 1979 

5 Top Bridge 4300 m3 (950,000 Imp. gal) Glass Fused Steel Tank 2007 

 
 
 
 

Distribution System 
The distribution system consists of 112.42 km of pipe, sizes range from 100 mm (4") to 400 
mm (16"). There are 557 fire hydrants and one pressure reducing valve (PRV). 

Like other municipalities, the aging infrastructures are being replaced through capital and 
development works and services. The following shows the size, age, and material of the mains 